seamancas. FCC RADIO TEST REPORT Report No. : FG050515C

FR1 n66 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

pectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
de 20 dBm
-30 dBm
Py AA ||[ -40 dem — o A
gt pra ot
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 995.39480 MHz -47.05 dBm -34.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 864.02549 MHz -47.01 dBm -34.01 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.55 dBm -33.55 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60957 GHz -47.44 dBm -34.44 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.47645 GHz -45.86 dBm -32.86 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.50628 GHz -45.,94 dBm -32.94 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93492 GHz -41.65 dBm -28.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93242 GHz -41.55 dBm -28.55 db
9.000 GHz 13.000 GHz 1.000 MHz 10.69204 GHz -41.76 dBm -28.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69429 GHz -41,73 dBm -28.73 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60399 GHz -37.93 dBm -24.93 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60941 GHz -37.97 dém -24,97 d&
hid bl
L L ) L JL J

Highest Channel / 1RB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr
Limit Ihnrk PAES
10 ddfR—SELURIOUS | INE ARS BAES
SPURIOUS_LINE_ABS
20 de
st L}
r e
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 987.63868 MHz -47.03 dBm -34.02 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60957 GHz -47.32 dBm -34.32 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.50144 GHz -46.09 dBm -33.09 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95842 GHz -41.59 dBm -28.59 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65054 GHz -41,95 dBm -28.95 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60274 GHz -37.87 dBm -24.87 dB
hid
\ )y ) 1 o
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seamancas. FCC RADIO TEST REPORT Report No. : FG050515C

Frequency Stability

Test Conditions FR1 n66 (QPSK) / Middle Channel Limit

Temperature Voltage BW 20MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0015
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0014

PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0011
20 Battery End Point 0.0008

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : An66 63 of 63
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.25 4.32 5.45 5.83 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.49 PASS
TEL : 886-3-327-3456 Page Number : An71-1 of 57

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

—

rum = Spectrum
Ref Level 24.60 dém  Offset 460 di Ref Level 24.60 dém  Offset 460 di
o att 30d8_AQT 2ms @ RBW 20 MKz o att 30d8_AQT 2 ms ® RBW 20 Mz
(@155 view @153 view
o -
X LN
\ ,
00 - 00 -
i ;
| < \ 5
i R |
1E4 s 1E4 -
. l | \ w
1 3 1 1
\ . \
CF 680.5 MHz i ean Pvir + 20.00 dB CF 680.5 MHz i Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2350 cbm 27,57 dbm 3.58 dB 1.59 db 2.67 dB 3.25 dB 3.45 dB Trace 1 | 2342 cbm 27,98 dbm 4.55 dB 2.32 dB 3.83 dB 4.32 dB 4.45 0B
e — — —
L J1 J CERRREE ] L J1 )| | CEERERE
Spectrum Spectrum
Ref Level 24.60 dém  Offset 460 di Ref Level 24.60 dém  Offset 460 di
o att 30d8_AQT 2ms @ RBW 20 MKz o att 30d8_AQT 2 ms ® RBW 20 Mz
(@155 view @153 view
E -
o ——
HE <
S
00 - 00 T
N v
y S N S
\ < \ <
i \ R \
1E- \ - 1E- o -
| N k \
. | ~ 1 i
1 | T 1 i
{ it
\ | \
1 . I \
1 i 1
CF 680.5 MHz i ean Pvir + 20.00 dB CF 680.5 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0.a% | 0.01% Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2239 dbm 26,30 dbm 5.92 dB 2.93 dB 4.72 db 5.45 dB 5.77 dB Trace 1 [ 21,94 dBm 26,35 dBm 5.41d8 2.95 dB 4.99 db 5.83 dB 6.23 0B
— —_— —
L JL J [ CEEREEE N L J1 )| | CEERERE
Spectrum
Ref Level 24.60 dém  Offset 460 di
o att 30d8_AQT 2ms @ RBW 20 MKz
(@153 view
0.
,
. &
1E- T -
Y S
N \
1€ )
i
t
CF 680.5 MHz i ean Pvir + 20.00 dB
C y G Di ion Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.50 cbm 27,47 dbm 7.56 dB 2.93 dB 5.16 0B ©.49 dB 7.30 dB
e
L J1 J CERRREE ]
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seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.95 9.49 14.21 18.86
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.06 5.11 9.97 9.99 14.96 15.08 19.90 19.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.00 5.03 9.83 9.87 14.96 14.99 19.90 19.86
TEL : 886-3-327-3456 Page Number : An71-3 of 57

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT Report No. : FG050515C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel
P1/2 BPSK

ctrum

(=]

Ref Level 24.60 dém
lo Att 30 dB
SEGL Count 100/100

SWT

Offset 460 db & RBW 100 kHz

18 ps @ YBW 300 kHz

Mode Auto FFT

(@ 17k Max

20 d

MI1]

17.29 dBm)|

10 dBm:

od

680.67000 MHZ|
26.00 dB|
4.945000000 MHz
137.6)

-10

2

[N

-20 df

-40 dém

-50 df

-60 i

70

CF 680.5 MHz

1001 pts

Span 10.0 MHz

Marker
X-value

| ¥-value

Function | Function Result |

v
Type | Ref | Trc |

ML 1 6B0.5!
678.02

T 582.96!

7 MHz
2 MHz
8 MHz

17.29 dBm
-8.61 dBm
-8.85 dBm

nd down
ndg
Q factor

4,945 MHz
26.00 d8
137.6

J

FR1 n71/5MHz / CP

OFDM / Middle Channel

QPSK

16QAM

ctrum pectrum i
Ref Level 24.60 GBm  Offsat 460 db @ RBW 100 kHz Ref Level 2460 dim  Offset 4.60 db = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 1 dBm| 204d mil1] 15.17 dBm|
681.13900 MHz % 679.62100 MHz
) P AR e 5 arns W M B A M 3
10 dBm:- e A VAN Ve k'Y B A \ 26.00 dB| 10 dam- J\K {u - AT B M nn SN 26.00 dB|
i Bw \ 5.055000000 MHz 7 Bw 5.105000000 MHz
od Q factor | 134.7 oda Q factor 133.1
J \r2
-10 d —- -10 df
/ N
/ -20
i I N S Y
P Loaga V] Porrmm b o
-40 dBm
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 681.130 MHz 14.54 dBm ndB down 5.055 MHz ML 1 679.621 MHz 15.17 dBm ndB down 5,105 MHz
T1 1 677.943 MHz -11.25 dém nds 26.00 dB T1 1 677.853 MHz -10.83 dém ndé 26.00 d8
T2 1 682.958 MHz -11.55 dém  factor 134.7 T2 1 662,956 MHZ -10.93 dém  factor 1
L L J - L JL J [

64QAM

256QAM

Spectrum pectrum
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
200 5.00 aBm 20d 12.45 dBm|
682.14800 MHz 680.64000 Mz
26.00 dB 26.00 dB
10 dBm: 10 dém: ey S
4.995000000 MHz R 5.025000000 MHz
od : 136.6 oda 135.5
P 11/
-10 -10di
/s %
/ \
-20 -20 7
Trrr™ \ -
ol e L ot LTS I
-40 dém -40 dBm
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 682.148 MHz 15.08 dBm o down 4.955 MHz ML 1 BBD.64 MHz 12.45 dBm ndB down 5.025 MHz
T1 1 677.923 MHz -11.09 dém ndé 26.00 dB T1 1 677.913 MHz -13.51 dém ndé 26.00 d8
T2 1 682.918 MHz -11.08 dém  factor 136.6 T2 1 £62.938 MHz -13.35 dém  factor 135.5
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum &3
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz
o Att 30de SWT 37.8us @ VBW 300kHz Mode Auto FFT
SGL Count 100/100
@17k Max
200 ™Il 15.00 dBm|
Al 678.3420 MHz
10 dBm P o ek Mnhntiinaner® Yo i1 S 26.00 dB
Bw \ 9.491000000 MHz
od afa k 71.5
-10d X
\
-20
TRt iy i
N LA i Y Y
. VN L
H
~40 dBm
50 d
60 d
70
CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 676.342 MHz 15.00 dBm ndB down 9.451 MHz
T1 1 675.625 MHz -10.91 dém ndé 26.00 dB
T2 1 685.115 MHz -11.15 dém  factor 715
L L J L]

FR1 n71/10MHz / CP OFDM / Middle Channel

QPSK

16QAM

ctrum pectrum &3
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 12.05 dBm| 204d mil1] 11.26 dBm|
ML 680.0600 MHz 679.7410 MHz
10 dBm e e 26.00 A8 10 dém T = D98 26.00 &)
I v e e T Ay 9.970000000 MHz [’\t"w TN T 0.990000000 MHz
od Q factor 68.2 o dB: ‘ Q factor \ 68.0
{
-10d -10di x
u
-20 -20
i e A Wb
o o™ et 30 ¢ fodV v Mo g
304877 SR
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 660.08 MHz 12.05 dém ndB down 9.97 MHz ML 1 679.741 MHz 11.26 dém ndB down 9,99 MHZ
T1 1 675.425 MHz -13.92 dém nds 26.00 d8 T1 1 675.545 MHz -14.53 dam nds 26.00 da
T2 1 685.385 MHz -14.22 dém  factor 6.2 T2 1 665,535 MHZ -14.32 dém  factor 68.0
L L J - L JL J [

64QAM

256QAM

J

Spectrum pectrum
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT 37.8us @ VBW 300kHz Mode Auto FFT I Att 30de SWT  37.9ps @ YBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
200 Ml 11.86 dBm| 20d ™Il B.20 dBm
1 681.5390 MHz 679.6410 MHz
26.00 dB| 11 ndg, 26.00 dB
10 dém. . e 10 dam. .
" BT AN e, ©.830000000 V!H‘z Y P SR, VM__NM%\ ©.870000000 V‘HIA
od ;i afa ‘ 69.3 oda Q facter | 68.9
-10 d " {_“ -10 df & i L
] ( } -
-20 - -20 -
ey o AL j \
30 gt Lt AU i \ -
N g AN T
~40 dBm
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 681.538 MHz 11.85 dém ndB down 9.63 MHz ML 679.641 MHz .28 dem ndB down 9,87 MHz
T1 1 675.465 MHz -14.47 dém ndé 26.00 dB T1 1 675.565 MHz -17.72 dém ndé 26.00 d8
T2 1 685.285 MHz -13.88 dém  factor 69.3 T2 1 665,435 MHZ -17.55 dém  factor 66.9
L L J L JL [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

Ref Level 24.60 dém
lo Att 30 dB
SEGL Count 100/100

Offset 460 db & RBW 300 kHz
SWT  12.6 ps @ VBW 1 MHz

Mode Auto FFT

(@ 17k Max

20 d

MI1]

10 dBm:

P AN N [

Bw
afa

uhaTed »N\‘I

26.00 dB|
14.206000000 MHZ
+7.9)

RN

CF 680.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value | ¥-value |

Function

Function Result |

v
Type | Ref | Trc |
ML 1

T1 1
T2 1

676.762 MHz
673.007 MHz
687.213 MHz

18.26 dBm
-8.66 dBm
-7.03 dBm

nd down

ndg
Q factor

14,208 MHz
26.00 d8
47.8

J

FR1 n71/15MHz / CP OFDM / Middle Channel

QPSK

16QAM

ctrum pectrum i
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
a4 mil1] 14.78 dBm| 204d mil1] " 15.19 dBm|
677.1130 MHz | 686.4640 MHz
10 dém: AN L BN 26.00 dB| 10 dem. e NN T 26.00 dB)
Bw 14955000000 MHz f Bw 4 15.075000000 MHz
od ‘4 Q factor \ 45.3] o dB: | Q factor \ 45.5
| 4
} 1 T \
-10d + -10di s
W L / |
-20 = = -20 L
W . A A PN
i 384 S
-40 dém -40 dBm
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 677.113 MHz 14.78 dBm ndB down 14.555 MHz ML 1 666,464 MHz 15.19 dBm ndB down 15.075 MHz
T1 1 672.978 MHz -11.49 d8m nds 26.00 d8 T1 1 672.948 MHZ -10.42 dBm nds 26.00 da
T2 1 687.933 MHz -12.13 dém  factor 45.3 T2 1 665.022 MHZ -10.98 dém  factor 45.5
L L J - L JL J [

64QAM

256QAM

Spectrum vectrum
Ref Level 24.60 cbm  Offset 460 0B = RBW 300 khz RefLavel 24.60 dbm  OFfset 4,60 ob w RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 15.46 dbm)| 20 MI[1] 11.48 dBm
¥ 681.9090 MHz 1 674.5660 MHz
B
a v 26.00 dB| ndB 26.00 dB|
10 dBm = 10 dam. - T et
7 14.955000000 MHz| EETA B S L\fé(‘w“'v WSy 14.985000000 MHz
od / 15.6 oda Q factor ‘! 45.0)
= { | |
-1od ¥ -10d ;.
~ Ly |
-20 = = — -20
ot T N N
- ] o [ V-\ e A -
-40 dgm
50 d -50 d
-60 df =60 di
70 -70
CF 680.5 MHz 1001 pts Span 30.0 MHz | CF 680.5 MHz 1001 pts Span 30.0 MHz_J
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 581.308 MHz 15.46 dBm nd@ down 14,955 MHz ML 674.566 MHz 11.43 dBm nd@ down 14,985 MHz
T fy 673.037 MHz -10.83 dam nds 26.00 dB T L 572.918 MHz -14.87 dam nds 26,00 da
T2 1 587.593 MHz -10.11 dBm Q factor 45.6 T2 1 687.903 MHz -13.57 dBm Q factor 45.0
(S I 4 - L JL 4 ‘

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

(=]

Ref Level 24.60 dém
lo Att 30 dB
SEGL Count 100/100

Offset 460 db & RBW 300 kHz

SWT  18.0us @ VBW 1MHz Mode Auto FFT

(@ 17k Max

20 d

m MLl

10 dBm:

PSR
VA i “"\-\-g\,{m,vm,m\
Bw

afa

16.69 dBm)|
681.1390 MHz
26.00 dB|
18.861000000 MHZ
36.1

Nt

CF 680.5 MHz

1001 pts

Span 40.0 MHz

Marker

X-value | ¥-value | __Function |

Function Result

v
Type | Ref | Trc |
ML 1

T1 1
T2 1

6681.139 MHz
670.53 MHz
689.491 MHz

16.69 dBm
-8.78 dBm
-9.94 dBm

nd down
ndg
Q factor

18.861 MHz
26.00 d8
36.1

J

FR1 n71/20M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum &3
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 1 dBm| 204d mil1] 13.99 dBm|
- 678.8620 MHz 679.7410 MHz
10 dBm e By e 26.00 dB 10 dam. VLY. P B P 26.00 dB
7 [ Bw 3 19900000000 MHz 7 o Bw ! 10.900000000 MHz
od J Q factor RI 34.1 oda ‘; Q factor 34.2
i Tl 1o
-10d ] Ld -10di +
- » 1
20 — - -20 = r =
. T - N
~40 dBm
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 676.852 MHz 14.34 dBm ndB down 19.9 MHz ML 1 679,741 MHz 13.99 dém ndB down 19.9 MHz
T1 1 670.59 MHz -11.21 dém nds 26.00 d8 T1 1 670.51 MHz -11.55 dam nds 26.00 da
T2 1 550.45 MHz -12.04 dém  factor 34.1 T2 1 650,41 MHz -11.68 dém  factor 34.2
L L J - L JL J [

64QAM

256QAM

Spectrum pectrum
Ref Level 24.60 GBm  Offset +.60 b @ RBW 300 kHz RefLevel 24.60 cbm  OFfset +.60 0B @ RBW 300 khz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 i ™Il 14.80 dBm) 20d ™Il 11.80 dBm)
680.4600 MHz ™ 681.7790 MHz
DA PR I o B 26.00 dB dB 26.00 dB
10 dém - PR SN P WBaniy fonee 10 dom iy
Fah [ Bw - Y 19.900000000 MHz SEars T, AN 19.860000000 MHZ
od Qfa I\ 34.2 o dB: - Q fa |\ 34.93
. |
13
-10d ; | -10di h |
7 ¥ ¥
20 - = 20 / |
Nerrmtd ' o 7 "
" - p o e ey
Bl -30 =
e
-40 dBm -40 dem
Sod 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 680.45 MHz 14.30 dBm ndB down 19.9 MHz ML 661,779 MHZ 11.80 dBm ndB down 1986 MHZ
T1 1 670.51 MHz -12.27 dam nds 26.00 dB T1 L 570,63 MHz -14.23 dam nds 26.00 d8&
T2 1 550,41 MHz -12.04 dém  factor 34.2 T2 1 690,49 MHz -15.02 dBm  factor 34.3
L L J L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.89 13.49 17.86
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 453 9.25 9.25 14.15 14.15 18.90 18.86
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.49 9.21 9.27 14.15 14.15 18.90 18.86
TEL : 886-3-327-3456 Page Number : An71-8 of 57

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

(=]

Ref Level 24.60 dém

Offset 460 db & RBW 100 kHz

o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT
SGL Count 100/100
@17k Max
200 " ™Il o r:}\m
[E — SO0 VP N, ¢ 679.07100 Mz
10 dBm: ! Occ Bw | 4.485514486 MHz
! \
od / |
/ Y
-1od . >
.
A L
50 d
60 d
70
CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result
ML 1 679.371 MHz 18.51 dBm
T1 1 678.25225 MHz 12.81 dém Occ 8w 4.485514486 MHz
T2 1 682.73776 MHz 12.61 dBm
L L J g

FR1 n71/5MHz / CP OFDM

QPSK

16QAM

ctrum pectrum i
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 1413 dBm 204d mil1] ot 1 dBm
,\‘ 681.12900 MHz o _ T 682.52800 MHz
liten'd ~ A, 55 3 o - St ) e N 525 525
10 dém. QBN 5 4.485514486 MHz 10 dom ;r e iy N N \‘ 4.525474525 MHz|
/ 1 \
od 7 - 0 de: - i
/ \ / Y
-10d -10di :
/ ™ -~ \
/ - -20 =
A [ PP RN
iV P 5 e
-40 dBm
Sod 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 681.120 MHz 14.13 dBm ML 662,528 MHz 15.65 dBm
T1 1 678.24226 MHz 8.27 dBm oce Bw 4.485514486 MHz T1 1 678.24226 MHz 10.35 dBm oce Bw 4.525474525 MHZ
T2 1 682.72777 MHz 8.95 dbm T2 1 662.76773 MHz 7.73 dém
L L J - L JL J [
Spectrum pectrum
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 541 aBm 20d ™Il 11.62 dBm|
682.14800 MHz 11 680.98000 MHz
e e +Avussavs iz 10dom T S (ST N 485 14480 M
od - 0 de: ! |
7 7 |
-10d e 10 di
/ A \
-20 -20 -
N [y G -
B A A ol p e
5673 s - s s e
-40 dém -40 dBm
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 682.148 MHz 15.41 dBm ML BED.36 MHz 11.62 dém
T1 1 678.23227 MHz 7.80 dBm oce Bw 4.485514486 MHz T1 1 678.24226 MHz 6.53 dBm oce Bw 4. 485514486 MHZ
T2 1 582.71778 MHz 8.85 dbm T2 1 662.72777 MHz 5,86 dém
L L J L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG050515C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

(=]

Ref Level 24.60 dém
lo Att 30 dB
SEGL Count 100/100

Offset 460 db & RBW 100 kHz

SWT

37.8 ps @ VBW 300 kHz

Mode Auto FFT

(@ 17k Max

20 d

MI1]

10 dBm:

e e

v 8.891108891 MHz|

1+.86 dBm)|
678.1420 MHzZ

e e,

3. gaey
40 dom

-50 df

-60 i

70

CF 680.5 MHz

1001 pts

Span 20.0 MHz

Marker
Type | Ref | Trc |
ML 1

X-value |

¥-value |

Function |

Function Result

T1 1
T2 1

676.142 MHz
675.8645 MHz
684.7557 MHz

14.86 dBm
11.06 dBm
10.61 dBm

oce Bw

8.891108891 MHz

FR1n71/10M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum i
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  37.9ps @ YBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 11.20 dBm| 204d mil1] 11.55 dBm|
b 678.7820 MHz ) 679.6210 MHz
10 dBer SRS & SN N 0.250740251 MHz 10 dom (. S o e 25C B A 0.250749251 MHz
{ i \
od - 0 de: -
! | { I
-1od + L -10d f" 4
/
i b /
-20 — n
y (5 PN
i L o
30 g v N8 A !
Urapr )
-40 dém
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 676.782 MHz 11.20 dBm ML 1 679.621 MHz 11.55 dém
T1 1 675.8646 MHz 7.27 dam oce Bw 9.250749251 MHz T1 1 675.8646 MHz 7.64 dam oce Bw 9.250749251 MHZ
T2 1 685.1154 MHz .51 dbm T2 1 565.1154 MHz .95 dbm
L L J - L JL J [

64QAM

256QAM

Spectrum pectrum
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de SWT 37.8us @ VBW 300kHz Mode Auto FFT I Att 30de SWT  37.9ps @ YBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
200 ™Il 11.24 dBm| 20d ™Il B30 dBm
680.9600 MHz 678.2620 MHz
10 dBer 5 NN, S—— 7. 0.210780211 MHz 10 dom . . Oce B 0.270729271 MHz
; TNV PRV N PO
od } 0 de:
-10d -10di
i
/ \ /
-0 17 S <0
vy "
S Ay
-30 dB) s A = o -
20gRmr IR A
-40 dém
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 680.95 MHz 11.24 dBm ML 1 676.262 MHz .30 dém
T1 1 675.8846 MHz 7.02 dBm Oce Bw 9.210789211 MHz T1 1 675.8447 MHz 4.70 dBm oce Bw 9.270729271 MHZ
T2 1 685.0954 MHz .35 dbm T2 1 565.1154 MHz 5.53 dém
L L J L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum =
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
s . T S
PANA VAT VIV AN P -
10 dBrm M Occ B t 13.486513487 MHz|
\
od / -
|
-10d
7! |- AN
-20 ;
AT TR T
50 d
60 d
70
CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 679.271 MHz 16.85 dBm
T1 1 673.3971 MHz 12.58 dsm Occ 8w 13.485513487 MHz
T2 1 685.8836 MHz 12.45 dBm
L L J g

FR1 n71/15M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum i
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de  SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] s dBm 204d mil1] 15.27 dBm|
- 676.7840 MHz 678.5220 MHz
frme e b e i’ 5854146 5854146
10 dBm:- oA Boe iy 14.145854146 MHz 10 dém: O, B 14.145854146 MHZ
od ‘J 0 de:
-10d ‘ -10di
i N
/ |
20 s — 7 v
P LN PR ~ I
agn T
-40 dém
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 676.784 MHz 15.26 dBm ML 1 676.522 MHz 15.27 dBm
T1 1 673.3971 MHz 11.17 dBm oce Bw 14.145854146 MHz T1 1 673.4271 MHz 9.78 dBm oce Bw 14.145854146 MHz
T2 1 687.543 MHz 9.61 dbm T2 1 667.5729 MHz 9.45 dbm
L L J - L JL J [

64QAM

256QAM

Spectrum pectrum
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de  SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 14.18 dBm) 20d ™Il 11.70 dBm|
- 675.0750 MHz 1 681.2190 MHz
10 dBer ,‘7 14145854146 MHz 10 dom e X QcBy, T 14145854146 MHz
\
od - 0 de: -
] T {
( [
-10d | -10 i
20 ——— T 20 I
ey N el
Ad T .
-40 dém
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 675.075 MHz 14.18 dBm ML 1 6B1.219 MHz 11.78 dém
T1 1 6 271 MHZ 9.79 dBm oce Bw 14.145854146 MHz T1 1 673.4271 MHz 6.89 dBm oce Bw 14.145854146 MHz
T2 1 687.5725 MHz .98 dbm T2 1 667.5729 MHz 7.42 dém
L L J L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71-11 of 57




seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

(=]

Ref Level 24.60 dém
lo Att 30 dB
SEGL Count 100/100

Offset 460 db & RBW 300 kHz

SWT  18.0us @ VBW 1MHz Mode Auto FFT

(@ 17k Max

20 d

TR FTEY]

10 dBm:

L o

Tl o
b Lo AN

16.70 dBm)|
681.8590 MHzZ
17.862137862 MHZ|

e

ot

50 d
60 d
70
CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 681.858 MHz 16.78 dBm
T1 1 671.0205 MHz 11.48 dBm Occ 8w 17.862137862 MHz
T2 1 686.8916 MHz 12.25 dBm
L L J g

FR1 n71/20M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum i
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d 204d mil1]
678
10 cBan s LY, LY 18.901098901 MHz| 10 B LES P2V "L ORG B 18.861138861 MHz
7
0 d f‘ 0ds JI
-10d t \ -10d {
| L |
-20 -20
VA A Y RN
g o
-40 dém -40 dBm
Sod 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 676.944 MHz 13.58 dém ML 1 676,562 MHz 14.37 dBm
T1 1 671.0694 MHz 9.31 dém Oce Bw 18.901098901 MHz T1 1 671.0694 MHz 8.43 dBém Oce Bw 18.86113B861 MHz
T2 1 689.9705 MHz .45 dbm T2 1 669.9306 MHz 8.93 dem
L L J - L JL J [

64QAM

256QAM

Spectrum pectrum
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 _ ™Il 13,40 dBm| 20d ™Il 10,47 dBm)
‘Y 679.8210 MHZ| 678.5020 MHz
10 do 1 B 0 1B.001098901 MHz 10 dom _— _OccBw 1B.861138861 MHz
bl T T A g
o d - 0 da |
/ | /
-10d fl -10 df !
|
20 - 20 f
A o T v
N il WA n )] A A A
. 3048y Ao A -
P B
-40 dém -40 dBm
50 d 50 d
60 d -60 di
70 70
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 679.821 MHz 13.40 dBm ML 1 676,502 MHz 10.47 dBm
T1 1 671.0694 MHz 8.08 dém Oce Bw 18.901098901 MHz T1 1 671.1094 MHz 5.03 dBm Oce Bw 18.861138861 MHz
T2 1 689.9705 MHz 9.84 dBm T2 1 669.9705 MHz 5.53 dém
L L J L JL J [

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 24.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
imit ¢heck PAES A | SPURIGHE CHBEKABS R PAES
20 u!slr:u-' EPURIOUS INE_ABS PABES \ = UFIHPIP. SPURIOUS _LINE AHT\ PASES
10 dem l‘ 10 dém
| [
0de | 0 dem J l\
-10 dBm 1 -10 dBm +
SPURIOUS_LINE_ABS ‘1‘ J K
20 dem /, N 20 dBm J \
-30 dBm f | | -30 dem: il ! ¢
“ I \
-40 dem i \'UN 49 dem ] I‘ fif n\
| | f d
50 dem m N }gul dBm W}.‘ ll"\lm iy Lt j '\ fr\’]
) ) A d i Nl Lo
&0 dBm 50 dem =
I WL I (S N
-70 dBm ‘ ‘ -70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz_| (|[Start 693.0 MRz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£652.000 MHz 662,900 MHz 100.000 kHz 66289456 MHz -17.56 dém -4.56 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.64785 MHz 22.35 dBm -7.65 d&
662.500 MHz £63.000 MHz 50.000 kHz 662.39645 MHz -13.70 dBm -0.70 dB 692,000 MHz 693,100 MHz 50.000 kHz 69800345 MHz -14.99 dBm -1.99 d8
563.000 MHz £68.000 MHz 100.000 kHz 56392218 MHz 22.57 dBm 743 de 698.100 MHz 709.000 MHz 100.000 kHz 698.10544 MHz -19.83 dbm -6.683 d8
Il | G ee
Date: 0.JUL.2020 01:4%:5

Channel Power -15.95dBm < -13dBm (Pass)

Spectrum

Ref Level 16.90 dem Offset 4.60 d& & RBW 500 Hz
Att 30de & SWT 100 ms & VBW 2 kHz
SGL Count 100/100
@ LR AvagPwr

Mode Auto FFT

10 dBm:

0 dBm

-10 dBm

-20 dBm

-30 dBm

i I
“d“[ﬂf‘ er

-60 dBm

-70 dBm

-80 dBm:
CF 662.975 MHz
‘Channel Power

Bandwidth 50.00 kHz Power -15.95 dBm

T -

691 pts Span 102.0 kHz

Tx Total -15.95 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An71-13 of 57




seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep

SGL Count 100/100

Sp

m

Ref Level 2460 dém
SGL Count 100/100

offset 4.60 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
jmit Gheck | SPURIGHECHEKABS PAES
20 d|hﬂ‘n-' EPURIOUS INE_ABS 4UUFID;|IH SPURIOUS, INE_ABS PASS
10 dBm /\F""‘"'V“ e ./\le'\ 1}%@{}/\»1[». T T v
0de ! dBm
-10 dem i H1[l 20 dem
SPURIOUS_LINE_ABS "I
-20 dem 20 dBm ,‘
30 dBm — /* 30 dem -
e \ -
v"" T,
-40 dBm 7 -40) dBm T
NN 5
S S A T et
-50 dém f -50 dBm Sy
A \
1A
60 dBm W 60 dEm it
| Sy
M B
70 dem 70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£52.000 MHz 662,900 MHz 100,000 kHz 662.89456 MHz -23.88 dbm -10.88 d& £93.000 MHz 695.000 MHz 100.000 kHz 695.09041 MHz 10.46 dBm -19.54 dB
662.900 MHz £63.000 MHz 50.000 kHz 66299356 MHz -23.12 dBm -10.12 dB 695,000 Mz 595 100 Mtz 50,000 iz 95 00295 M= 2159 dBm acade
563.000 MHz 668.000 MHz 100.000 kHz 665.62488 MHz 10.46 dBm -19.54 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -23.54 dBm -10.54 dB
P—
Y
Il [ wi il T ™
Dater 1 6:03

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB

Mode Auto Sweep

Sp

um

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d&

Mode Auto Sweep

@ LR AvagPwr

10 dBm:

0 dBm

-10 dBm

-20 dBm

30 dBm ¢ J"l\ A -
e AL MY A Y
\/ T”'J LU IAVLCA YA K

-70 dBm

-80 dBm:

CF 662.975 MHz

691 pts Span 102.0 kHz

‘Channel Power

Bandwidth 50,

00 kHz Power -15.19 dBm Tx Total -15.19 dBm

@1 AvgPwr (@1 avgPwr
imit ¢heck PAES n L SPURIGHECHBEKABS A PASS
20 u!slr:u-' EPURIOUS INE_ABS PABS \I 4UUFIHPIP. SPURIOUS _LINE AH?g PASES
10 dem ‘l 10 dém IJ
0de ! 0 dem l! 1
-10 dBm L\‘ -10 dBm T
SPURIOUS_LINE_ABS \ ',I I‘
-20 dem /. .'\ 20 dBm ) ‘\
<30 dem J)/ l\h ]] -30 dBm ("\ M t
40 dBm y # I 40 dem T N
! % | Ll NI
50 dem qu dem L\J —_
| I
Wl e T \ A
-60 dBm 60 b M, LA -
e SN Ps—
70 dBm ‘ 70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | |[[Start 693.0 Mz 3003 pts Stop 709.0 Mz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£652.000 MHz 662,900 MHz 100.000 kHz 66289456 MHz -17.71 dém 693.000 MHz 698.000 MHz 100.000 kHz 697.65784 MHz 21.67 dém -6.33 dB
662.500 MHz £63.000 MHz 50.000 kHz 662.39665 MHz -13.22 dBm 692,000 MHz 693,100 MHz 50.000 kHz 698,00015 MHz -16.14 dBm -3.14 d8
663.000 MHz 668.000 MHz 100.000 kHz 663.35215 MHz 21.57 dBm 698.100 MHz 709.000 MHz 100.000 kHz 698.10544 MHz -21.01 dBm -8.01 d&
'
1 L j [ e
Date: 1 Date 132
Channel Power -15.19dBm < -13dBm (Pass)
Spectrum =
Ref Level 16.90 dBm  Offset 4.60 d8 & RBW 500 Hz
o Att 30de @ SWT 100 ms @ VBW 2kHz Mode Auto FFT
SGL Count 100,100

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG050515C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum = sp m v
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dem  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
jmit Gheck | SPURIGHECHEKABS PAES
20 d|hETF‘n-' EPURIOUS INE_ABS 4UUFID;|IP. SPURIOUS, INE_ABS PASS
10,08,
10 dem [ I v STy B e . el
e ][ s
|
-10 dem H [ 10 cem
SPURIOUS_LINE_ABS J
-20 dem )l 20 dem
A T
-30 dém == -30 dem Y
e
-40 dBm -40) dBm = — I
N S VW e e
S0 dem P | _— s
. ' 50 dem
\'\N ey
-60 dBm 7 -60 dBm ASS
7
I
-70 d&m 70 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£52.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -23.24 dém -10.24 d& £93.000 MHz 695.000 MHz 100.000 kHz 696.22428 MHz 5.19 dBm -20.81 dB
662.900 MHz £63.000 MHz 50.000 kHz 662.99775 MHz -22.06 dBm -5.06 dB 598,000 Mie 595 100 Mtz 50,000 iz 698 00744 MHe 22 48 dBm o 4ade
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